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Tubos de Acero de México, 5.4,
Km 433.7 Carr. México-Veracruy;
Via Xalapa

(91637} Veracruz, Ver. México

(52) 229 5859 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Marmero Page / Pagina: 152) 229 989 1120 fax

05006427 1/3
Date/Dia: 17/03/2005

Customer i Zhente PLESA ANAHUAC ¥ CIAS., S.A. DE C.V. Customer s Order / Clante Qrdan - tem N- Cuslomer s Refarence / Retarencia del cliante Manufactursr's Works Ordes N° 7 Canlimmacon de Vonla

073682/02

Manutacture Process’ Proceso te labicacion. Froduct Type / Tipn de producio Surface ! Supercie

SEAMI.LESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specihcation ¢ Marmas o especlficaciones.

APISL/Al06/A53 ,1-JUL-Q0/99/99B

Sleal Grage ¢ Grado de acern

B PSL1

NORMAL BEVEL
BISELADO NORMAL

Ends ¢ Extrermos

Dimengons 7 Dimansiones
168.30 X 6.72 MM
6 5/8 X 0.264 INCH

Length / Longitug,
4.50 / 6.50 MTS
14.80 / 21.30 FT

Ouanbty ¢ Cantidad, 144 MQM\UN

Maominal Weight / Peso Nominal
26.71 KG/M
17.95 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

N: Normalized / Normalizado

Aec: Strip specimen / Rectanguiar

T: Transverse ! Transveraal

Max: Maxirmum / Mzaximo

LMax: Longitudinat Maximum / Méximo Longitudinal

A: Annealed / Recocldo
Cit: Round bar specimen / Cllindrica
TA: Aoom T: ure £ T it A i

Obt: Oblained / Gbienlda
TMin: Trangverse Minlmum / Minimo Transwersal

Specimen candition Specimen dimansions Test Y. 5 uUTS. ¥.5
Condicidn de la probeta Dimensiones de la probela tarmg Larut 7 Unidad Lnit £ Unidad ! Blongation
HeatMN* | Samplen- | Ls TT | Type Size Area Temp  JKG/MM2 RKG/HM2 UTts Alargamienty
Cotada N | Muestra N° Tipo | Qi Tamang Seecion ve [JBul 0.5%
mm e ensayn Requircd/Requarido Aoquired / Reguendo Required |% in 2 inches
TMin Thiry Min % = AF1
WiEEE Thax:
Lhdin  24.60 LMin  42.20 Max Chbt.
“ LMax: LMax S
21591 [19823 Jc/B| 8T |Rec| L | 25.00 x 6.50 Ji65.00 TA 34.02 50.07 0.68 38
21591 119824 Jc/B| ST |Ree| L | 25.10 x 6.50 Jus3.15 TA 34.40 51,37 0.67 38
Le: L ian of the ple / Localizacian de ia C/B: Body / Cuerpo RAJ; Upset / Recalque TT: Heat T 1kf T Témi
Tra: Specimen with heat treatment at Laboratary / Probets tratada en laboratorio HR: M li and Tempened 7/ Nor do y Revenido TAR: Quenched and Tempered / T tado ¥ R

5R: Stress Reliaf / Refevado de Estuerzo

CGri: Ordentation / Orlentacisn

EUL: Extension Under Load Method

¥.5.: Yiedd strength / Fluencia

TMax: Tranzverse Maximum / Mdximo Transversal

ST: A Rolled / Sin Trutamientn

17 Lonyitudi

UTS: Uhimate lensile strength 7 Reslstencla
LMin; Logitudinal Mini 1 Minimo Longi
Min: Minimum / Minimo

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Hear N* e N Flatiening Test
Coiada N B Muestra N° 5 lastarmento
21591 |19823 GOOD/BUENO
21591 Jl19824 GOOD/BUENO

This cadilicata is nod a declaration af rngin nor may H ba uesd a5 2 dectaralion af sripn

Esla ilacumenta coditica gue tog p

Al fusear far Earaed

£ste seddicmio ro 86, ni pusla Sor 1500, 92 WA dek Inanicn da arigen

I'hig. 7 to certily Thal the products descnbed hers in werg mandacieed, sarndod, teated, and/or inspeim]

‘Terans is Mampad 0 cass Ihg owror ol 1ne onginad cartife ale would releass ooy 0f AL b st Altest s oo

W0 INEUDCCIOrACcoS e Atukndc com la

in aggordance with the specilication relararcal ard meets the requimments in all respects [his <o dizae 1o

nlGmity 1 the angimal ane, taking uoen hunselll 1ho responeabilty lor ary wrawful or ot A lewoeed s Ay e

1 ral.

Tanans (vamle) aaté mnprasa pa la e En sase dé que sh poaesdar ol cartilicado erivegua ue i folace:n con mismo, detse yrraniizar la conformkla cor al a0

iGinal. ¥ 46 hace responsatife per cualhouer w0 negel o Tnends  1Sualuu e Aletacken vl latsiicacian sem suisla 7 a Ioy

whandd Iy @ computenised systam and d is vatid with skectmnr. s'ynaiure 00 e onginal zodilicals the trade-mark ot eoloure

hrn = gier lalsincation will e subjectad 10 the 8w

los comeepandmntes requerimeentos  Foete cartheads ga om le mexl aalo un sislema carguianisado ¥ a2 valde or o mma nlacirerca Enal cedilica.,

o al logalia
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CERTIFICADO DE PRUEBAS EN FABRICA
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05006427

Page / Pagina:
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Date/Dia:  17/03/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Wia Xalapa

{91697} Veracruz, Ver. México
{52} 229 989 1100 tel

(%2} 229 989 1120 fax

Custormer ¢ Cligmte PLESA ANAHUAC Y CIAS., S5.A. DE C.V.

Customer's Srder ¢ Clignle Orden - Harm N7

Customer's Relerence ¢ Aelerancia del cliente

Manulacturer s Works Orider N- ¢ Gonfirmacion de Yenla

APISL/A106/A53 ,1-JUL-00/99/99B B PSL1

Stec! Grade ¢ Grado de acero

073682/02
Manufacture Process! Procesa oe tabicacian Froduct Type / Tipo de producto Surtace ¢ Suparficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Speciticabion / Noimas 0 especiicaciones

BISELADO NORMAL

Ends / Extremcs. WOBRMAL BEVEL

Dimensions ¢ Dimensicnes
168.30 X 6.72 MM
6 5/B X 0.264 INCH

Length ¢ Longitud
4.50 / 6.50 MTS
14.80 / 21.30 FT

Duantily ¢ Canudad

144 Pcs/pz

PMNominal Weight ¢ Peso Nominad
26.71 KG/M
17.85 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTA

Material fres from Mercury contamination / Material libre da contaminacison de Marcuric
No repair by welding / No reparadc por scldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamlento térmico
Non destructive test / Control no destructivoe. Satisfactory / Satisfactorio

Inspection mathod / Método de inspacgién * - EMI - PLVI - MPT -
TAMSA REF: 518063

TAMSA QUALITY DEPARMENT SICGNATURE

Quatity Systern Certified
N¥ 110950

This is 10 coridy thal ihe produels osorived hera in wera manufaciured, sampled. lesled, ardiar = in ch with the ilical i g
Tanans' ¢ stamped |0 case the cwnar ol Ine ongira. cartif-cate waull
This ¢orilicate fa nol a declaralion o ongin Hor may 0 bo ased as 4 declaranion ol arqin

Esla docurraric corflica qud ks produclas

adui faaran 1 dos. probacos yia indpeccionados de acumie oon

paciicacion de ¥ salist o apondi a

Tenariy [verde) asté inprese en |2 hoja  En

Ester corifcado no o8, i puede sar uzado, comn wra declaracin da ampan

Esta corticada se emine machanle un selema computanzeds y os va ido con 1imma slectmmca
-
taso de qua o pessedor dal codilicadn eriraguea una Tolocopia ded misme, diord garamizar |8 conlatmalal con el orignal, ¥ 38 hace responashia por cuakjuier usa ilegal o imdsbivo  Sualqwer Alternzidn yio talsilicacicn S8r4 sujetn a ln lay

ared maals 1he requeements in m:ﬁ‘mﬂﬁn_a Thia canilicate is iasum? by & computenized tystem and it is valid with alecirnic signature O ihe arginal carilicala the trada-rmark grass sukauresd
~onase & capy of it he susl allest ils condormity b the original ona. aking uisen Fimsall| tha responeability 1or any unlawful or 8ol allowad Lga  Auy slteraton andicr 13 sligatan will be aubjecied 10 e w

En ol certificada original s kjotps
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= Tenaris

Tubos de Acero de México, 5.4,
Km 4337 Carr. México-Veracruz
Wia Xalapa

{91697) Veracruz, Ver. México

{52) 229 989 1100 te|
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52} 229 989 1120 fax

05006427 2/3
Date/Dia:  17/03/2005

Cuslemer ¢ Cliante PLESA ANAHOUAC Y CIAS., S.A. DE C.V. Custamer's Order ! Clienle Orden - Ilem N Customer 5 Aeterence ¢ Referencia oal chenta Manutacturer's Works Cirder M- 0 Confimacian de Venta
073682/02
Manutaclure Process! Proceso de fahicacion, Product Type / Tips de producto, Surface / Superhcie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARMNIZADO
Standard or Specilication ¢ Mamas o espocificaciones Steel Grade ¢ Guado de acery Ends / Extrernos HORMAL BEVEL
APISL/A106/A53 ,1-JUL-00/99/99E B PSL1 BISELADO MNORMAL
Dirensions / Dimensiones Length ¢ Lonmgtud Quanlity ¢ Cantidad. 144 Pcs fpz Marminal Weight * Pesa Mominal
168.30 X 6.72 MM 4.50 / 6.50 MTS 26.71 KG/M
6 5/B X 0.264 INCH 14.80 / 21.30 FT 17.95 LB/FT
CHEMICAL COMPOSTITION / COMPOSICION QUIMICA.
Compasition, % S Composicion %
c Mn Si Cr Mo 5 P Mi ¥ Cu Al sn As Nb Ti Ca a8 N
X 100 X 1000 X 10004
Heat H Max
Colada Min
Sample M= [P Max| 27 | 106 4c | 15 | 30 | 30 | a00| 8o | anp
Muestra N° Min 23 | 10
21591
19823 P iz 65 27 9 4.8 2.8 9 sa 1} 150 13 1 4 0 [t} 26 o 76
| 19824 P 17 65 27 3 4.8 3 10 50 1] 150 19 B 4 1] 1] 25 [+ 76
_’1_ Heal/ Colada P: Product / Productn _
- HYDROSTATIC TEST / PRUEBA HIDRAULICA }
Prassure / Presion Timed Tiampo Aesults ¢ Resullado
Uinit! Unidad. Walues Valor Second/ Segundos
P8I 1680 5 Satisfactory / Satisfactorio
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
Manufactured by / Pabricado por. TAMSA ¥

Steal making process / Fabricacidn de acero.

Eléctriceo-Horno de Afinaciéon-Maquina de Colada Continua.

Elsctric Arc Purnace-Ladle Furnace-Continuous Casting Machine. Fully Killad Steel / Horno de Arco
Acerc calmado con aluminio.
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Hicasian da o, ¥ salidace fox gpondi requeeinuenlas  Esta cen ieards 56 8 18 meshanie LN sislema compuanaama ¢ os w40 con mma nloclsnica En ol snidioads angna ol leypalipa

ad con el orinal, ¥ pe haca rasponsabla pof cunlipmer uso lngal o irdetedr Gual i o . icaciin serd BUjala A A ley
_ DCATFTO4Q




